

Name	GAS [children]	GAS [adult]	AOM [children]	AOM [adult]	Sinusitis
Amoxicillin	50 mg/kg/day (max:1000 mg/day) once daily or in 2devided dose 10d	500 mg BD 10days 1000 mg QD 10days	90 mg/kg/day in 2devided dose 7-10days	1500 mg BD 7-10 days	500 mg TID 7days 875 mg BD 7days
Amoxicillin- Clavulanate			Amoxicillin: 90 mg/kg/day in2devided dose Clavulanate: 6.4 mg/kg/day in2devided dose 7-10days	Amoxicillin: 1200- 1500 mg BD 7- 10 days Clavulanate: 600 mg/day	in adults 500/125 TDS 7d in children 45 mg/kg/ day 7d in 2devided dose
Azithromycin	12 mg/kg/day 10days (max:500 mg/dose)	500 mg QD 3days	10 mg/kg once on day1, then 5mg/kg once on days 2 through 5	500 mg on day1, then 250 mg once on days 2 through 5	
Cefixime					400 mg QD 10says
Ceftriaxone			50 mg/kg/ day 1-3 dose	1 gr/ day 1-3 doses	
Cefuroxime	10 mg/kg/day (max:250 mg/dose) in 2devided dose 10 days	250mg BD 10days	30 mg/kg/day in2devided dose 7-10days	500 mg BD 10 days	
Cephalexin	40 mg/kg/day (max:500 mg/dose) in 2devided dose 10 days	500 mg BD 10days			
Clarithromycin	7.5 mg/kg BD 10d (max:250 mg/dose)	250mg BD 10days	7.5 mg/kg BD 7-10days	500 mg BD 7-10 days	
Clindamycin	7 mg/kg TID 10 days (max:300 mg/dose)	300 mg TID 10days	15 mg/kg TID 7-10days	600 mg q8h 7-10 days	in children 20-40 mg/kg/day devided in 6-8h in adults 300 mg q6h 7days
Doxycycline					100 mg BD or 200 mg QD 10days
Levofloxacin					500 or 750 mg QD 10days
Moxifloxacin					400 mg QD 10says
Penicillin G Benzathine	≤27 kg: 600,000 units single dose	1.2 m units single dose			
Penicillin V	≤27 kg: 250 mg TID 10days	500 mg TID 10days			

دوز بندی اسپری های بینی سرماخوردگی



Name	Dosing
Phenylephrine	2 drop/puff q4h until 3-5 days
Naphazoline	2 drop/puff q6h until 3-5 days
Oxymetazoline	2 puff q12h until 3-5 days
Cromolyn	1 drop/puff q4-6h
Ipratropium	2 puff q6h
Fluticasone	children: 1 puff BD adult: 2 puff BD
Beclomethasone	children: 1 puff BD adult: 2 puff BD
Mometasone	children: 1 puff QD adult: 2 puff QD
Budesonide	children: 1 puff QD adult: 2 puff QD